Attaching the foundation frame (optional accessory)

Profiles and hardware for foundation frame:

Note: For XL 7,8,9 models, the foundation frame will come in segments that will need to be
connected with set/grub screw connectors. (see pg. 10) to make full lengths.

Profile/part design

Pos.

Description

Quantity/Measurement (mm)

XL 5

XL 6

XL7

XL 8

XL 9

% 6.1

Foundation frame profile for

gable

2
4085

2
4085

2
4085

2
4805

2
4805

|

E 6.2

Foundation frame profile for

the sides

2
4859

2
5853

2
6848

2
7843

2
8838

Assembly of foundation frame

1.

-

~
N

2.

“Self tapping screw

Note: Foundation frame profiles are
shorter than the floor profiles!

=

1. First hook the foundation frame into the soil profile, then
rotate it into position.

Note: Make sure the foundation frame pieces are centered

in the soil profile. The foundation frame will be shorter in
length than the soil profiles.

. Once in position use self tapping screws to secure the

foundation frame to the soil profile. This is shown above.
The self-tapping screws temporarily tack the floor profile
& foundation frame together during assembly to make it
easier to work with.
later to secure it fully. Self-tapping screws will be found
in the padded mailer envelope that was included with

your greenhouse.

Mounting brackets will be added

If you cannot locate them - you may | =

use any screw to temporarily tack the pieces together.

3. When the greenhouse has been fully assembled backfill
both sides of the foundation frame with soil, or your media

of choice.

3.

14




Anchoring the greenhouse to your own foundation

Mounting brackets to attach base/floor profile to existing foundation.

Quantity/Measurement (mm)

Part design Pos. | Description L5 XL 6 XL 7 XL 8 XL 9
6.7 | Mounting brackets XL 16 18 20 22 24
a 17 Hexagon head screw M6 x 12 + 64 79 80 88 9

nut M6

If you are using the foundation frame
please insert a bolt into the M6 (pos. 117)
foundation frame channel to attach
bracket with bolt.

Note:

You will need to insert 2 bolts (M6 x 12) in each
vertical profile (gable ends and curved profiles) to
attach mounting brackets.

Optional: If desired, you may add an extra hole for an
additional bolt to attach the mounting bracket to the soil profile.

- Lateral stay bar (pos. 4/5/6/7/19)

Mounting bracket XL

Hexagon head bolt M6 x 12mm + nut

To anchor to concrete, we recommend
TapCon screws 2.5 — 3” length, with the

ﬂ TapCon screws are not included, but are
available at local hardware stores.

anchor diameter (drill bit should be included).

15




91

Ul e $GE [ Wwe 29T [ Ulg,, LOE[ W VIT

wo 06| WoGzy| wogLe| wozvy 6/1X ebry
Ulge GIE | U 29V [Ul gy, 22e| W VZI
wo 108 wo G2y wo 818 wo Zyv w\l_x mm_m
urg/e| Ulye 291 JUlgy,, €8C urv/l 5
wo 10.| wogzy| wogLs| wogzpy LITX EDIY
Ulgs 9EC| Ulye LOL | Ul g EVC ury/l
wd 09| wogzy woglL9| W vy 9/1X ebry
Uy Z6L] Ulye 29L[ Ulgys ¥OC]  UTT/LL
wo L0G| wogzy| woelLs| wozpy G/1X ebry
Cl (H L1 g
10LI8)X8 8snoyuaalb ‘uolepuno}

"spJepue)s Buip|ing [Bo0] s}@aw pue Jouajul 8y} uo Bulloyoue ainoas

1o} SMOJ|e [|em JNOA JO SSaUXDIY} 8Y} Jey) ains aq asesald £ 1O |ejo}

Jo} (,,1) Joydue 19)0.Iq ] YIIM 8pIM ,Z SI [[BM JNOA UO JIS |IIM yoiym ajyo.d
JOOJ} 8Y] "Yd}eo Joop By} Y)IM J0auuod pue Ajjny uado [jim sioop JnoA
2INSUS |[IM SIY} - ||EM JNOA JO SUOISUBWIP JOLIBIXd 8y} 10} asnoyuaalb

3U} JO SUOISUBWIP JOLIBIXD BY} SN ‘|[lem wa)s JnoA Buipjing usypp

"«L¥ Y &Yew opueneq - 8/. OF :8q 0} spasu

Joop ay} Joy Buiuado ybnoi sy ‘|lem a|qeb ayj uo pasauad s yoiym
‘100p 0eq pue juol) e aAeyY sasnoyuaalb X ayl "ybiy ,0Z 89 Ishw ||em
JNOA pue 11y UOISUS)Xd JOOp B Paau ||IM NOA ‘||lem wa)s e uo asnoyuaalb
InoA Buioeld ate noA §| :(Jlepn wdlg/aooq doaq) 3y uoisuadlx3y oo

11

suollepuaWWodal

udap.
aul| 10} 10} Bp0D
[e00] JNOA }INSuoD:

wd 08-09

uonepunoy duls ui g// / 1o wo Qg

yues Jo abpa doy
(uonepunoy

10 ypim

16

papuswWo9al)
(u1g/2 £ 10 wo 0Z
asnoyusalb jo abpe sono = - - - - -
uonepunoy jo abpa J8ino =

4

:uonepunoy dujs
a|dwes e sajensn||I mojaq welbeiq

"PapNIoUI JI] [P 1081400 YlIM alempley |Bo0| JNOA je punoj 8q Aew pue papn[oul Jou aJe SMaJds
uonde] -,/ JO JB)BWEIP JOYOUR Y)IM YiBud| £ 0} G'Z pPUBWIWODDI B\N "SMaIDS (Jejiwis Jo)

uonde | |99)s ssa|ulels pue sjexoelq a|bue paiddns sy} yum asnoyuaalb pajonsuUoOd Sy} usise Eewzhﬂ_ J:OI

1S ||IM BWel) 8Y) 819UM [8A8] pUB USAS 8q ISnw uonepuno) ay] ‘ebeulelp

pUB 8IN)x8] JaPISUO0D - PaJISap JI e[S 818J0U0d [N} & 0] asnoyusalb ay) yoene os|e Aew NoA
"MOJag LEeyD 8y} Ul suoisuswip ay) o} Buipioooe siy) pjing ases|d ‘uonepunoj duys/isyewiiad
e Jo sueaw Aq Ajajes pajoais aq 0] sey asnoyusalb sy ‘ewel) uoijepunol e Ang jou pip noA j|
:uolepunoy duys Jo Jajawiiad 938410U09 B Y}IMm asnoyuaalb 1noA jo uolonisuo)

\;

X ebiy ueld uoiepuno4





